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NOTES

1  The test report is invalid without the stamp of “Special Seal for Test” or “Common Seal of
Test Unit” .

2 The copy of the test report is invalid without the remarked stamp of “Special Seal for Test”
or “Common Seal of Test Unit” .

3 The test report without the signatures of operator, supervisor and manager is invalid.

4 The modified report is invalid.

5 When there is disagreement to the test report , the test unit should be informed within15 days
since the report is received by the client. Overdue information will not be accepted.

6 The commission test is responsible to the sample accepted by the laboratory only.

HoBk: MR E FERER 396 5 T MNERMEREERATA

Add: Guangzhou Research Institute of Synthetic Material Limited Company, No.396 chebei road
west ,Tangxia Tianhe Guangzhou China

B & (Tel): (020)32373502. 32373911, 32373116, 32373122, 32373323

BHYREEIE (Complaint Tel.) (020) 3237 3200

&  E (Fax): (020) 3237 3655

BB 4% (PostNo): 510665
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Name of Sample . i . Sample Number
anti-graffiti coatings
ZRBEBFEELCIRGAER KRRH
RFERAL D e KK
/A ] ANHUI XOANONS Classification . :
Client Entrusted inspection
CHEMICAL CO.,LTD. of Test
ZHEEFEELCIRGAR
< Val A ol S
. 72 F] ANHUI XOANONS
Manufacturing Batch Number
CHEMICAL CO.,LTD.
BHEM 201748 A 4 H AP=H#H 2017 %7 H 25 H
Sampling Date 2017/8/4 Producting Date 2017/7/25
& e
RS . 15 /Riks
Sample Grade Type/Specification
3 e XOANONS ©9540
HRNE EFR%S
- 900g = T17080025
Sample Numbers Contract Number
FE R K i B
URE YT st -
KK H : Description and RN
See the results of test items : -
Test Item Explanation of No abnormalities
and results pages
Sample
RIS KE JG/T304-2011 CEFABHRATURMEREL)
Test Method JG/T304-2011 {Anti-graffiti and/or stickresist coatings for buildings)
ZHARE JG/T304-2011 CERFABIRBHRIGRE A%, BRI
B &.
X The sample is inspected according to the JG/T304-20
L stickresist coatings for buildings) index. ‘
Result
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The Quality Supervision and Inspection Center of Synthetic
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PETAES, TRER, ERSR '
- . : i A TohEb, ok , ¥4 No lumps, no
1 ZA25HUIRES State in container & After stirring, no lumps, no . )
: condensation, uniform
condensation, homogeneous sta
7S Construction barri b Construction barrier
2 T Constructability TSR T o PRI Constro
free free
RS, Tokt L, Toli$E Coating | ¥REEIA], To4tHL, s Coating
3 ERAESPMI Coating appearance evenly, no pinholes, no flow evenly, no pinholes, no flow
hanging hanging
4 FT B8] Surface drying time, h <1 0.5
96h RSl THEH . THEZ | 96h RiEH. Tk . TH BT
5 i 7K 4 Water resistance J %)t No foaming, no powder, no | %) No foaming, no powder, no
obvious change and loss of light obvious change and loss of light
48h A2, TEK . T EAL | 48h FiEH. Tk . THEZL
6 ARt Alkali resistance J K3t No foaming, no powder, no | & %% No foaming, no powder, no
obvious change and loss of light obvious change and loss of light
7 HY%ETEPE Pencil hardness =2H 2H
100 KAEE N i 100 A3 i
" T AP Solvent resistance RAEBJE No expc?smg ona 00 IXANEEJE No exp?smg ona
substrate of coating substrate of coating
5 & 51 Adhesion e

(RI#&¥% Grid method)

0 (XI#&[AIEE Row spacing: 2mm)
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it K% 5 A 4R KR
e Test Item Requirements Results
i YUK Paste resistance (180° <00 0.08
B3R T Peel strength)
TR% . THERE. TRZREY | TH%E. THBRN. TEREY
PR BERMEME | SMW Appearance No flaking, no obvious light loss, No flaking, no obvious light loss,
1 Resistance to no gum residue no gum residue
repeated 180° RIBT3E
adhesion 50 {X Peel strength <0.20 0.06
N/mm i
TURRRE S TR THERE. TRZREY) | TH%E. THBRNS. TREEY
High SR Appearance | No flaking, no obvious light loss, No flaking, no obvious light loss,
1 temperature no gum residue no gum residue
resistance to 180° F|BHRE
caking 50°C, Peel strength <0.25 0.03
24h N/mm '
TR%. THRK. EBRZREY | THE. THBIE. TRZEY
i A TS 4%% | 4 Appearance | No flaking, no obvious light loss, No flaking, no obvious light loss,
13 et no gum residue no gum residue
Weathering 180° FIHIRE
resistance 400h Peel strength <0.20 0.16
N/mm
21t/
Ink/griiie i :
BrdmBH (7] ———
LS8/
14 M) Oil marker <3 2
Anti-graffiti(W
ashable level) pen‘{grzde
G K3 2

Paint/grade
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AN REELF R X B JEE Tonghe North

Road. Dongzhi Economic Development Zone, Chizhou City, Anhui

Z¥J7 sk
Client Address province, China
» H s
p ﬁﬁﬁﬁfﬁ? d R &% JG/T304-2011 # 6.3
r ion of Sam n
— r p— Preparation of test panels in accordance with JG/T304-2011 & 6.3
Explanation

T
q

FERR TR (EER)
Main Testing and
Measuring Instruments

BGD #yEMEE v (L1059), XI#&2%(1mm/2mm) (L1098)

R LRE
Test Environment
and Condition

B (23+2) C; MHXNBE: (50+5) %

environment temperature (23+2) C, relative humidity 50%+5%

RIS R A 5E B
Uncertainty of Testing
Result
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Subcontractor and
Subcontracting Items
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